
 
 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

11020 Sun Center Drive, #200 Rancho Cordova, California 95670-6114 
Phone (916) 464-3291  Fax (916) 464-4645 
http://www.waterboards.ca.gov/centralvalley 

 
ORDER R5-2014-0014-01 
NPDES NO. CA0078093 

 
WASTE DISCHARGE REQUIREMENTS FOR THE 

CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
DEUEL VOCATIONAL INSTITUTION 

SAN JOAQUIN COUNTY 
The following Discharger is subject to waste discharge requirements (WDR’s) set forth in this 
Order: 

Table 1. Discharger Information 

 
Table 2. Discharge Location 

 
Table 3. Administrative Information 

 
I, PAMELA C. CREEDON, Executive Officer, do hereby certify that this Order with all attachments is a 
[...]
1. Reopener Provisions .................................................................................................... F-72 
2. Special Studies and Additional Monitoring Requirements ............................................. F-73 
3. Best Management Practices and Pollution Prevention .................................................. F-77 
4. Construction, Operation, and Maintenance Specifications ............................................ F-79 
5. Special Provisions for Municipal Facilities (POTWs Only) ............................................. F-80 
6. Other Special Provisions .............................................................................................. F-81 
7. Compliance Schedules ................................................................................................. F-81 

VII. Rationale for Monitoring and Reporting Requirements ............................................................. F-83 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2014-0014-01 
DEUEL VOCATIONAL INSTITUTION NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-2 

A. Influent Monitoring ............................................................................................................ F-83 
B. Effluent Monitoring ............................................................................................................ F-83 
C. Whole Effluent Toxicity Testing Requirements .................................................................. F-84 
D. Receiving Water Monitoring .............................................................................................. F-85 
E. Other Monitoring Requirements ........................................................................................ F-87 

VIII. Public Participation ................................................................................................................... F-88 
A. Notification of Interested Parties ....................................................................................... F-88 
B. Written Comments ............................................................................................................ F-88 
C. Public Hearing .................................................................................................................. F-88 
D. Reconsideration of Waste Discharge Requirements ......................................................... F-89 
E. Information and Copying ................................................................................................... F-89 
F. Register of Interested Persons .......................................................................................... F-89 
G. Additional Information ....................................................................................................... F-89 

 
Tables 

 
Table F-1. Facility Information ............................................................................................................. F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data – Discharge Point 001 ........................... F-5 
Table F-3. Historic Effluent Limitations and Monitoring Data – Discharge Point 003 ........................... F-6 
Table F-4. Historic Effluent Limitations and Monitoring Data – Discharge Point 004 ........................... F-7 
Table F-5. Basin Plan Beneficial Uses ................................................................................................ F-9 
Table F-6. 303 (d) List for the Southern Delta ................................................................................... F-13 
Table F-7. Summary of Technology-based Effluent Limitations ........................................................ F-16 
Table F-8. Zinc ECA Evaluation ........................................................................................................ F-23 
Table F-9. Copper ECA Evaluation ................................................................................................... F-24 
Table F-10. Cadmium ECA Evaluation ............................................................................................. F-26 
Table F-11. Summary of ECA Evaluations for CTR Hardness-dependent Metals ............................. F-26 
Table F-12. Lead RPA ...................................................................................................................... F-35 
Table F-13. Summary of Effluent and Receiving Water Data for Lead .............................................. F-36 
Table F-14. Summary of Effluent and Receiving Water Data for Selenium ....................................... F-37 
Table F-15. Summary of Effluent and Receiving Water Data for Thallium ......................................... F-39 
Table F-16. Copper RPA .................................................................................................................. F-45 
Table F-17. Salinity Water Quality Criteria/Objectives ....................................................................... F-53 
Table F-18. Summary of Water Quality-Based Effluent Limitations ................................................... F-57 
Table F-19. Whole Effluent Chronic Toxicity Testing Results ............................................................ F-59 
Table F-20. Summary of Monitoring Data for Constituents of Concern at Discharge Point 003 ......... F-64 
Table F-21. Summary of Final Effluent Limitations ............................................................................ F-66 
Table F-22. Interim Mercury Effluent Limitation Calculation Summary .............................................. F-68 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2014-0014-01 
DEUEL VOCATIONAL INSTITUTION NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-3 

ATTACHMENT F – FACT SHEET 
 
As described in section I, the Central Valley Water Board incorporates this Fact Sheet as findings of the 
Central Valley Water Board supporting the issuance of this Order. This Fact Sheet includes the legal 
requirements and technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 
The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 5B390100001 
Discharger California Department of Corrections and Rehabilitation 
Name of Facility Deuel Vocational Institution 

Facility Address 
23500 Kasson Road 
Tracy, CA 95376 
San Joaquin County 

Facility Contact, Title and 
Phone Terry Bettencourt, Correctional Plant Manager, (209) 830-3932 

Authorized Person to Sign and 
Submit Reports Terry Bettencourt, Correctional Plant Manager, (209) 830-3932 

Mailing Address Same as Facility Address 
Billing Address Same as Facility Address 
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Minor 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Not Applicable 
Recycling Requirements Not Applicable 
Facility Permitted Flow 0.62 million gallons per day (MGD), average dry weather flow 
Facility Design Flow 0.70 MGD, average dry weather flow 
Watershed Sacramento – San Joaquin Delta 
Receiving Water Deuel Drain 
Receiving Water Type Estuary 
 

A. The California Department of Corrections and Rehabilitation (hereinafter Discharger) is the 
owner and operator of a wastewater collection, treatment, and disposal system, and provides 
sewerage service to the Deuel Vocational Institution (hereinafter Facility), a California prison 
facility. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2014-0014-01 
DEUEL VOCATIONAL INSTITUTION NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-4 

B. The Facility discharges wastewater to Deuel Drain, a water of the United States, tributary to 
the San Joaquin River via Paradise Cut within the Sacramento – San Joaquin Delta. The 
Discharger was previously regulated by Order R5-2008-0164 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0078093 which was adopted on 
24 October 2008 and expired on 1 October 2013. Attachment B provides a map of the area 
around the Facility. Attachment C provides a flow schematic of the Facility. 

Prior to making any change in the point of discharge, place of use, or purpose of use of 
treated wastewater that results in a decrease of flow in any portion of a watercourse, the 
Discharger must file a petition with the State Water Board, Division of Water Rights, and 
receive approval for such a change. The State Water Board retains the jurisdictional authority 
to enforce such requirements under Water Code section 1211. 

C. The Discharger filed a report of waste discharge (ROWD) and submitted an application for 
reissuance of its WDR’s and NPDES permit on 9 July 2013. The application was deemed 
complete on 19 August 2013.  A site visit was conducted on 4 June 2013, to observe 
operations and collect additional data to develop permit limitations and requirements for 
waste discharge. 

II. FACILITY DESCRIPTION 
The Facility is a correctional facility located east of Tracy, CA.  The Discharger provides sewerage 
service for the Deuel Vocational Institution and serves a population of approximately 3,132, which 
includes inmates and staff, which is serviced by a sanitary wastewater treatment plant.  The 
design average dry weather flow capacity of the Facility is 0.70 MGD.   

A. Description of Wastewater and Biosolids Treatment and Controls 
The Discharger constructed upgrades to their tertiary treatment plant and began discharging 
from the upgraded plant on 22 September 2010. The upgraded treatment system at the 
Facility consists of mechanical bar screening, grit removal, two drum screens, biological 
treatment using anoxic and aeration basins including nitrification and denitrification, four 
membrane bioreactor (MBR) filtration tanks, ultraviolet light (UV) disinfection, and three 
cooling towers.  Solids at the Facility are digested in an aerobic digester and dewatered in 
one of two belt presses, then hauled offsite approximately every 3 weeks.  Effluent is 
discharged from the Facility to Deuel Drain at Discharge Point 001.   

Industrial storm water commingled with groundwater may be discharged to Deuel Drain at 
Discharge Points 003 and 004 (also referred to as Storm 1 and Storm 2). Order R5-2008-
0164 regulated storm water discharges from Discharge Points 003 and 004.  The State Water 
Board adopted the General Permit for Waste Discharge Requirements (WDR’s) for Storm 
Water Discharges from Small Municipal Separate Storm Sewer Systems (MS4s) (Order 2013-
0001-DWQ) on 5 February 2013.  The Discharger submitted an NOI and was enrolled for 
coverage under General Order 2013-0001-DWQ as of 19 July 2013.  General Order 2013-
0001-DWQ contains provisions requiring the Discharger to prohibit non-storm water 
discharges through the MS4; detect and eliminate illicit discharges; and implement a pollution 
prevention/good housekeeping program. Compliance with the requirements of General Order 
2013-0001-DWQ is expected to effectively prevent or reduce the amount of pollutant runoff at 
Discharge Points 003 and 004. Therefore, Discharge Points 003 and 004 are no longer 
regulated by this NPDES permit, and are regulated under Order 2013-0001-DWQ. 

B. Discharge Points and Receiving Waters 
1. The Facility is located in Section 20, T2S, R6E, MDB&M, as shown in Attachment B, a 

part of this Order.  



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2014-0014-01 
DEUEL VOCATIONAL INSTITUTION NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-5 

2. Treated municipal wastewater is discharged at Discharge Point 001 to Deuel Drain, a 
water of the United States and a tributary to the San Joaquin River at a point latitude 
37° 45’ 02” N and longitude 121° 19’ 35” W.   

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 
1. Effluent limitations contained in Order R5-2008-0164 for discharges from Discharge 

Point 001 (Monitoring Location EFF-001) and representative monitoring data from the 
term of Order R5-2008-0164 are as follows: 

Table F-2. Historic Effluent Limitations and Monitoring Data – Discharge Point 001 

Parameter Units 

Effluent Limitation Monitoring Data 
(22 December 2010 – 30 April 2013) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Average Dry Weather 
Flow MGD 0.62 -- -- -- -- 0.64 

Conventional Pollutants 

Biochemical Oxygen 
Demand (5-day @ 
20ºC) 

mg/L 
101 151 201 

0.96 1.95 3.4 
202 302 402 

lbs/day3 
521 781 1031 

3 5.7 10.8 
1032 1552 2072 

% 
removal 85 -- -- 994 -- -- 

pH standard 
units -- -- 6.5 – 8.5 -- -- 6.6 – 8.3 

Total Suspended Solids 

mg/L 
101 151 201 

2.4 6.1 12 
202 302 402 

lbs/day3 
521 781 1031 

9 22 43 
1032 1552 2072 

% 
removal 85 -- -- 984 -- -- 

Priority Pollutants 
Bromoform µg/L 4.3 -- 5.8 <0.1 -- <0.1 
Chlorodibromomethane µg/L 0.41 -- 0.58 <0.08 -- <0.08 
Dichlorobromomethane µg/L 0.56 -- 0.82 0.075 -- J 0.1 
Non-Conventional Pollutants 

Ammonia Nitrogen, 
Total (as N) 

mg/L 
0.71 -- 2.21 

0.51 -- 1.28 
-- -- 4.42 

lbs/day3 
3.61  11.41 

NR -- NR 
-- -- 22.82 

Chlorine, Total 
Residual mg/L -- 0.115 0.019 -- -- <0.01 

Electrical Conductivity 
@ 25ºC µmhos/cm 

7006 -- -- 3,550 -- -- 

1,0007 -- -- 3,440 -- -- 
Nitrate Nitrogen, Total 
(as N) mg/L 10 -- -- 8.3 -- -- 

Temperature °F -- -- 208 -- -- 189 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2014-0014-01 
DEUEL VOCATIONAL INSTITUTION NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-6 

Parameter Units 

Effluent Limitation Monitoring Data 
(22 December 2010 – 30 April 2013) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Total Coliform 
Organisms 

MPN/ 
100 mL -- 2.210 2311/24012 -- -- 23 

Acute Toxicity % survival -- -- 7013/9014 -- -- 954 
NR = Not Reported 
1 Final effluent limitation effective 31 December 2009. 
2 Interim effluent limitation effective 13 December 2008 through 31 December 2009. 
3 Based on a design flow of 0.62 MGD. 
4 Represents the minimum reported result. 
5 Applied as a 4-day average effluent limitation. 
6 Applies from 1 April through 31 August. 
7 Applies from 1 September through 31 March. 
8 The maximum effluent temperature shall not exceed the natural receiving water by more than 20°F. 
9 Represents the maximum observed temperature difference between the effluent and upstream receiving 

water at Monitoring Locations EFF-001 and RSW-001. 
10 Applied as a 7-day median effluent limitation. 
11 Effluent total coliform organisms are not to exceed 23 MPN/100mL more than once in any 30-day period. 
12 Applied as an instantaneous maximum effluent limitation. 
13 Minimum for any one bioassay. 
14 Median for any three consecutive bioassays. 

2. Effluent limitations contained in Order R5-2008-0164 for discharges from Discharge 
Point 003 (Monitoring Location EFF-003) and representative monitoring data from the 
term of Order R5-2008-0164 are as follows: 

Table F-3. Historic Effluent Limitations and Monitoring Data – Discharge Point 003 

Parameter Units 

Effluent Limitation Monitoring Data 
(December 2008 – April 2013) 